

**FUNCTION/GAS LEAK TEST/VISUAL
INSPECTION CERTIFICATE**

Certificate No: SADS-FVG-188

Item Description	HP Whip ½" Dia, 10m (JIC 8FF)
SADS ID	SADS/HPW/04
Item Location	SADS/HPQ/03
Working Pressure	40 Bar
Test Pressure	Maximum rated working pressure
Test Duration	1 Hr
Test Result	PASS/FAIL
Date of Test	13th Feb 2017
Retest Date	12th Feb 2019

Remarks:

2 Yearly Visual Examination & Pressure Test IAW IMCA D018-28

No Leaks

Whip flushed with Biox and dried with air.

Tested By : D.Zapalski (Dive Tech)

Signed

: 

